

Analyzed result

Sample Information

Sample name образец3
File name образецобразец3
Application образец
Date 4/25/2019 1:13 PM
Analyzed by
Counts 1
Comment

Analyzed result(FP method)

No.	Component	Result	Unit	Element line	Intensity(cps/μA)
1	Na	ND	mass%		
2	Mg	ND	mass%		
3	Al	ND	mass%		
4	Si	0.885	mass%	3: Si-Kα	1.546
5	P	0.0456	mass%	3: P-Kα	0.243
6	S	0.0177	mass%	3: S-Kα	0.269
7	K	8.04	mass%	2: K-Kα	5.012
8	Ca	0.335	mass%	2: Ca-Kα	0.253
9	Ti	ND	mass%		
10	V	ND	mass%	2: V-Kα	0.000
11	Cr	0.0408	mass%	2: Cr-Kα	0.283
12	Mn	ND	mass%	2: Mn-Kα	0.005
13	Fe	0.168	mass%	2: Fe-Kα	2.873
14	Ni	0.0478	mass%	2: Ni-Kα	1.928
15	Cu	0.0370	mass%	2: Cu-Kα	1.927
16	Zn	0.0109	mass%	2: Zn-Kα	0.827
17	As	0.0008	mass%	2: As-Kα	0.120
18	Br	(0.0003)	mass%	2: Br-Kα	0.051
19	Rb	0.0006	mass%	2: Rb-Kα	0.153
20	Sr	0.0003	mass%	2: Sr-Kα	0.075
21	Y	ND	mass%		
22	Zr	(0.0002)	mass%	1: Zr-Kα	0.006
23	Mo	0.0030	mass%	1: Mo-Kα	0.142
24	Ru	ND	mass%		
25	Rh	ND	mass%		
26	Pd	ND	mass%		
27	Ag	ND	mass%		
28	Cd	ND	mass%		
29	Sn	0.0002	mass%	1: Sn-Kα	0.017
30	Sb	ND	mass%		
31	Ba	0.0022	mass%	1: Ba-Kα	0.108
32	La	0.0160	mass%	1: La-Kα	0.742
33	Ce	ND	mass%		
34	Pr	ND	mass%		
35	Nd	ND	mass%		
36	W	2.10	mass%	2: W-Lα	57.085
37	Ir	ND	mass%		
38	Pt	ND	mass%	2: Pt-Lα	0.000
39	Au	ND	mass%	2: Au-Lα	0.000
40	Hg	ND	mass%	2: Hg-Lα	0.000
41	Pb	(0.0004)	mass%	2: Pb-Lα	0.030
42	Th	ND	mass%		
43	U	ND	mass%	2: U-Mα	0.000
44	O	88.3	mass%		